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Appratus 1 for Recycled Aggregate
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Properties of Aggregates
FHE S HE

STk BHAEL | A2 | B | A | A1 | B Fifrd Ffrb i
L L (g/em’) 261 2.56 2.59 2.67 2.62 2.60 261 2.63
AR P (g/cm”) 2.57 2.50 255 | 265 | 257 2.53 2.56 2.57
WY 7K (%) 1.62 2.54 172 | 068 | 203 2.79 1.90 226
iR S 6.84 6.99 694 | 662 | 390 2.78 2.97 1.66
AT FEE B(kg/l) 1.68 1.66 1.65 1.58 175 1.84 - -
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#-2 FWEICEZ D
Results of Test 1
ikza HUEH | MEHT | W/IC | S/a | ALK E [ RFIAl | A 7 v | ERE | EHERE
(%) | (%) | (kg/m?) (CX%) | 7(em) | (%) (N/mm®)
1-A-55-1 | W@ Fiehb 449 175 0.25 20.5 45 39.5
1-A-55-2 499 175 0.25 20.5 47 40.5
1-A-55-3 54.9 175 0.25 20.5 43 39.8
1-B-55-1 | #4E1 | b 427 157 0.25 21.0 52 37.0
1-B-55-2 477 157 0.25 20.0 46 38.0
1-B-55-3 55 | 527 157 0.25 14.5 45 39.2
1-C-55-1 | #4E1 | H4E1 415 167 0.25 20.5 43 38.4
1-C-55-2 + [ 46.5 167 0.25 19.5 46 40.7
1-C-55-3 gl 51.5 167 0.25 95 5.1 40.2
1-D55-1 | #4E2 | 42.1 157 0.25 20.5 4.1 35.6
1-D-55-2 47.1 157 025 19.5 53 36.1
1-D-55-3 52.1 157 0.25 19.5 59 36.1
1-A-42-1 | el Fiehb 41.5 180 0.25 20.5 44 53.7
1-A-42-2 46.5 180 0.25 21.0 40 54.7
1-A-42-3 51.5 180 0.25 19.5 39 56.9
1-B-42-1 | #H4E1 | b 38.8 167 0.25 21.0 44 48.2
1-B-42-2 43.8 167 0.25 20.5 38 49.9
1-B-42-3 4 | 488 167 0.25 19.0 42 48.2
1-C-42-1 | #H4E1 | H4A1 37.1 177 0.25 21.0 3.7 54.0
1-C-42-2 + [ 42.1 177 0.25 20.0 40 53.4
1-C-42-3 gl 47.1 177 0.25 17.5 40 53.5
1-D-42-1 | #4E2 | b 38.2 167 0.25 20.0 3.6 475
1-D-42-2 432 167 025 21.0 5.1 45.7
1-D-42-3 482 167 0.25 20.0 54 437
1-A-35-1 | el Feth 39.8 175 0.75 20.5 47 60.1
1-A-35-2 44.8 175 0.75 18.5 5.1 60.3
1-A-35-3 49.8 175 0.75 12.5 49 61.3
1-B-35-1 | #4E1 | b 34.8 175 0.55 19.5 44 53.4
1-B-35-2 39.8 175 0.55 19.5 40 58.0
1-B-35-3 35 4438 175 0.55 18.5 38 59.5
1-C-35-1 | #H4E1 | H4AE1 34.8 175 0.6 21.0 52 57.0
1-C-35-2 + [ 39.8 175 0.6 17.5 47 59.8
1-C-35-3 gl 44.8 175 0.6 10.0 42 62.7
1-D-35-1 | #4E2 | b 34.1 175 0.5 20.5 5.4 455
1-D-35-2 39.1 175 0.5 19.5 47 49.4
1-D-35-3 44.1 175 0.5 18.0 38 52.3
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-3 FREFm
Mix Proportion
B A e B vEl
e | e ek WIC@%) | Sh%) fﬁ;ﬁl‘f ({’befjo'])
2-A-55 | B Fietb 477 175 0.25
2-B-55 | A1 Feth 45.4 157 0.25
2-C-55 | 41 A 1+ FErbim 55 442 167 025
2-D-55 | 2 Feth 45.0 157 0.25
2-E-55 | BE2 +A Fietb 47.0 166 0.25
2-A-42 | Bl Fietb 44.4 180 0.25
2-B-42 | H41 Feth 41.7 167 0.25
2-C-42 | 1 A 1+ FErbim 42 40.1 177 0.25
2-D-42 | 2 Rieth 412 167 0.25
2-E-42 | BE2 +A Fietb 435 173 0.25
2-A-35 | B Fietb 42.8 175 078
2-B-35 | A1 fetrh 37.8 175 0.55
2-C-35 | A1 A 1 4 [Erbm 35 37.8 175 0.65
2-D-35 | {2 Feth 37.4 175 0.50
2-E-35 | 2+ Fietb 40.7 175 0.65
B . 53 48.7 185 0.25
2001 4F | S HEAE Fietb 42 47.0 185 0.40
JE SR 35 46.2 185 0.80
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Water Contents
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Slump and Sand-Aggregate Ratio
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Properties of Hardened Concrete

= JEAE T8 EE (N /mm?) SlEERRE | M MR KRN T VIR IS | PR
TR 280 91 A | KINmmY) | *1OK0N/mm?) | S HEL | SERA%) &3 (mm)
2-A-55 | 278 | 387 | 462 2.82 3.19 0.20 -0.069 8.5
2-B-55 | 279 | 382 | 446 233 351 0.19 -0.055 8.6
2-C-55 | 292 | 396 | 453 2.39 324 0.18 -0.068 93
2-D-55 | 257 | 345 | 414 2.55 333 0.20 -0.054 11.8
2-E-55 | 266 | 384 | 443 291 3.30 021 -0.065 8.6
22A42 | 423 | 502 | 621 3.65 337 021 -0.067 0.6
2B42 | 371 | 471 | 538 328 347 0.20 -0.049 0.4
2-C42 | 374 | 472 | 558 3.26 338 0.20 -0.059 0.5
2D-42 | 349 | 452 | 517 331 348 0.20 -0.052 0.4
2E-42 | 384 | 466 | 562 332 3.36 021 -0.065 0.5
2-A-35 | 444 | 545 | 66.8 377 338 0.18 -0.064 0.0
2-B35 | 449 | 549 | 673 3.69 3.55 0.20 -0.048 0.0
2-C-35 | 468 | 575 | 657 3.65 3.53 0.19 -0.054 0.0
2-D35 | 429 | 492 | 587 3.46 3.67 0.18 -0.056 0.0
2-E35 | 438 | 528 | 63.6 333 341 021 ~0.060 0.0
*1 0 BB 28 H, *2 : Bn 182 H, *3 : B9l H
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Strength and Sand-Aggregate Ratio
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Strength and Sand-Aggregate Ratio
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Young's Modulus and Cement-water Ratio
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Drying Shrinkage and Cement-Water Ratio
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Carbonation and Cement-Water Ratio
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